

Certificate of Analysis



Product **Kerawax 4600**
Batch No. **786888**
Manufactured **10/02/2023**
Expiry **10/02/2026**
Tested **13/02/2023**

Kerax Ltd
Cowling Road
Chorley
Lancashire PR6 9DR
United Kingdom

Direct: +44 (0) 1257
278321

| Test | Method | Result | Units | Target Specification | |
|------------------|------------|--------------|-------|----------------------|-----|
| | | | | Typical | |
| Cong Point | ASTM D938 | 55 | oC | 54 | 57 |
| Viscosity @100oC | ASTM D445 | 4.34 | cSt | 4 | 5 |
| Pen @25oC | BS 1426 | 12 | dmm | | 15 |
| Pen @43.4oC | ASTM D1321 | 170 | dmm | 80 | 180 |
| Colour | Visual | White | | white | |
| Odour | In House | Pass | | Pass | |

The product detailed above has been assessed by the Kerax Quality Control Laboratory.
It is certified as having the physical and chemical characteristics shown.

Prepared by: **Bob Shepherd**

Bob Shepherd
13 Feb 23

Checked by:

P. Shepherd
13 Feb 23